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1L EMEAE “fllTRLE" MSeEa .
Thix rest repart ix imvalid withowt the seal.
2. RMETL "Wl B, AtAET BEEN.
This test report is invalid without the signatures of the relaved persons.,
3. AWk, WoENEL.
This rest report is invalld If erased, altered of copied partially.
4. WMEWEHHEFU HOETHRS2 HETHH ARS8, s s,
Any doubt should inform us within 15 days affer receiving the test repori.

5. RICRBRFRMELELOTHLARD, FL0AM LR K, BHEEGEET
A AFE LR,

The commissioned testing samples and commission information are provided by the
applicant, The results shown in the test veport refer only 1o the sample(s) lested unlesy
otherwise stated. Identifving authenricity of the supplied samples and informeaiion ix ouwt of
orir Fesponsinilin:
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This test report is printed on anti-courterfeiting paper. Iis copy should have grid shading.
The numbers on the back of the data sheer ave random numbers not related with the
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